
I EM National Pollutant Discharge Elimination System 
FACT SHEET 

for 
ArcelorMittal Indiana Harbor, LLC — Indiana Harbor West 

October 2011 

Indiana Department of Environmental 
Management 

100 North Senate Avenue 
Indianapolis, Indiana 46204 

(317) 232-8603 
Toll Free (800) 451-6027 

www.idem.IN.gov  

Permittee: ArcelorMittal Indiana Harbor, LLC — Indiana Harbor West 

3001 Dickey Road 

East Chicago, Indiana 46312 

Existing Permit Permit Number: 1N0000205 

Information: Administratively Extended Since: 9/29/91 

Source Contact: Wendell Carter 
(219)391-2834 

Source Location: Indiana Harbor West 

3001 Dickey Road 

East Chicago, Indiana 

Lake County 

Receiving Stream: Indiana Harbor Ship Canal 
[...]
- - -- ^►  INTERMITTENT FLOW 

Figure 5: Flow Diagram of Outfall 010 

7 

EXHIBIT 6



Outfall 011 currently consists of storm water, ground water from basement sumps, vacuum 
degassing, continuous casting, and on-site oil processing facility process wastewaters, boiler house 
wastewater, vacuum truck decant as well as non-contact cooling water serving the Basic Oxygen 
Furnace (BOF), vacuum degasser, and continuous caster. During the previous permit renewal cycle, 
the facility has incorporated two new treatment systems for the vacuum degasser process wastewater 
and continuous casting process wastewaters, respectively. Internal monitoring points will be 
included in this permit to regulate the discharge of the vacuum degasser (Internal Outfall 701) and 
continuous casting process wastewaters (Internal Outfall 702). Treated wastewater from the above 
mentioned treatment systems have to potential to be evaporated in the BOF gas cleaning system. As 
a result, the discharges to waters of the state from Internal Outfalls 701 and 702 are intermittent. 

The permittee requested during the application process that another monitoring point be established 
that included the summation of mass loadings for 701 and 702 because they may be comingled and 
evaporated in the BOF. Since technology-based effluent limitations are applicable to address the 
degree of treatability for individual wastestreams, this agency feels that the limits should apply at 
each categorical wastestream respectively. However, those limitations should only apply when the 
fate of the discharge is expected to reach the receiving stream. Therefore, monitoring requirements 
are applicable when the discharge from 701 or 702 are discharged to the main scale pit. 

Outfall 011 is expected to have an average discharge of approximately 23.4 MGD. A flow 
diagram showing the current discharges contributing to Outfall 011 is included as Figure 6. 

A flow diagram showing the current discharges contributing to Internal Outfalls 701 and 702 is 
included as figure 7. 

NPDES OUTFACE. SAMPLE POINT& FLOW MONLn 
-----• INTERMITTENTFLOW 

 

T ' i1  • 	 — -- --p SLUDGE FLOW 

C'  

~ ~ 	x 
o 	

` 	
BOF 	 CONTINUOUS CASTER 

~~yy 	 COOLING 	 NORTH 	 MAKEUP WATER 
N 	U 	 WATER 	 GALLERY 

FEEDWATER 	
(t2 ILTERS) 

`9 s 	 PUMPS (4) 	
_ FILTER k 	

$ 	
TLA OON 
	

' 	 BACKWASH 
} $ 	 WET 	 OUTFALL 

7.„ Fyy
' 	 i 	VYELt' 	

GALLERY 	
OT? 

z c7 	 (12 FILTERS) 
I 	I 	{ I 	 ai 
i 	I 	I 	1 	 0~ 

-------- MAIN&GALEPIT 	 , 	 ----- ~ 	...,, 

	

NO. 2 	 NO, 1 
THICKENER 	 THICKENER 

	

I 	 t 

	

I 	 I 

	

I 	 I 
} 	008 SLUDGE 0 
	

ODS SLUDGE 
PUMPS (2) 	.~ 	 PUMN'S (2) 

BATCH 
TANK 

	

I 	 ArceIorlMittal Indiana Harbor 

	

SLUDGE To 	 I 	 Arcel.,M(itkal Indiana Harbar west 

	

, .._—_ 	FILTER  _.__.______J 

	

LANDFILL 	 PRESS 	
8412tN11 

OUTFALL 011 	 Rev. I 
CLIRRFNT OPFRATIC)NS s...,....... . 

Figure 6 : Flow Diagram of Outfall 011 

EXHIBIT 6



4OUTFALLS 701 AND 7 -  VAC1L J I EtGASSSJG AM) CCW / NJOUS CASnAIG 

VACUA, 	C"T~VfE7w CfACSE i G G igTR7E pocss 
W TEWATERS l4  

Poi 
AWIST 	iT 

TAW 
EGLALIZP.R 	4 

SAW  C&jSM t reV= 
Cfyt.LYil(K' 

ADJUSTMENT 
TAW 

EMERGENCY 
'MATER 
TOWER 

FLOCCUWANT 	
vt}~ 
t1rFAQb 

	

CLARIFOER 

FLOC 	
BACKWA5HT0 

 

	

TANK 	 ___-I 	EClTA3~C 	
FF2Ur TER3 EFFLUENT 

TANK 
CLAR FIER I 

FI.TRATETOEQ 
TAW 

1 	C 
I 	~ttf 

LANDFILL 

FILTER Pf SES 

TGMAW 
SCALE PIT 

OUTFALL 
,0 t 

10 Cc HU6U 	
Bt?F ttC)Q0 SPRAYS 
SPRAY 
TANK 

CASTER I 	IDFROP OUT 
'PRAYS 	 PIT 

TO CASTER 
SPRAY WATER 

SYSTEM 

SPRAY 
SCALE P!T 	 tkA"'R 

FILTERS 	C IN's 

SPRAY 

DIAW TANK 

TO MAN 

OUTFALL 	
SCALE PIT 

702 

CASTIlG 	 1 
MAC S 	

SllMF 	 14~~=  
t 

ACTIVATED 
GAt190t4 PSLTERS 

I. 

NPOES OUTFACI, 	I 	1 
SAMPLE POWT & FLOW 
MdcWrTOR 	 SOFTENER 

- - - - s WTERM!TTENT FLOW 8101YDf}L7k1 
-- ►  SLUDGEFLOF1 	 SLJAdP 

Figure 7: Flow Diagram of Internal Outfalls 701 and 702 

AmelorW taihzaHabo West 

FIGURE 7 	 1 	O7/2Z11 

SSTEEL1&#KJNGAREA 
WASTEWATER  TREA TMENT  

Outfall 012 has been incorporated into the permit to monitor discharges of process wastewaters from 
the Hot Strip Mill Filter Plant (Internal Outfall 111); the Oily Waste Treatment Plant (OWTP) for the 
Pickling and Cold Rolling operations and Hot Strip Mill oily-waste sumps (Internal Outfall 211); 
non-contact cooling water, storm water and groundwater to the No. 3 Intake forebay. The Hot Strip 
Mill Filter Plant and the rolling operations are existing wastestreams. Therefore, Outfall 012 is not 
considered a new source discharge. Further discussion of the wastewater and treatment for Internal 
Outfalls 111 and 211 are detailed below. 

Outfall 012 has an average discharge of approximately 70 MGD. However, a substantial amount of 
the discharge from Outfall 012 is recycled through the No. 3 Intake and the No. 3 Cold Mill 
Complex. The average daily flow from the North Lagoon (Outfall 012) is approximately 34 MGD 
when the Hot Strip Mill is not operating. A recent dye study, presented in a report dated January 21, 
2011, found that all but approximately 10% of the discharge from Outfall 012 is reintegrated into the 
facility when the Hot Strip Mill is operating. 100% is recycled when the Hot Strip Mill is not 
operating. 

C 

EXHIBIT 6



A flow diagram showing the discharges from Outfall 012 is included as Figure 8. 

Figure 8: Flow Diagram of Outfall 012 

Internal Outfall 111 is the discharge monitoring station for the 84" Hot Strip Mill (HSM) 
wastewater treatment system. At the HSM, slabs from the continuous caster are heated to rolling 
temperature by reheat furnaces. As part of the rolling process, high-pressure water is used to 
remove scale from the reheated slabs and to cool the work rolls. The slabs are reduced in 
thickness as they are processed through the roughing stands, intermediate rolling stands, and 
finishing stands. The strip is then coiled and transported to subsequent finishing operations at 
AM West or sold as "hot bands". Process wastewater from the HSM is treated initially through 
one of two scale pits. 

The No. 1 Scale Pit has three cells and handles wastewater from the furnace run out tables, 
vertical edger, No. 1 & 2 roughing mills, and the No. 1 descaler. The No. 2 Scale Pit has five 
cells and handles water from the main mill flumes, delay table, finishing stands, entry and exit 
descalers at the finishing mill, run out table, and direct contact cooling water from the coilers. 

Wastewater from both scale pits is pumped to a filtration plant that consists of 42 large sand 
filters. The effluent from the filter plant is directed to the North Lagoon via Internal Outfall 111. 
Filter backwash is directed to a sludge thickener and dewatered. Solids are disposed at an off-site 
landfill. Overflow from the sludge thickener is directed back to the influent of the filter plant. 
The filter plant has an average discharge of approximately 38.3 MGD to the North Lagoon. 

A flow diagram showing the discharges from Internal Outfall 111 is included as Figure 9. 

10 

EXHIBIT 6



I FILTER I 	 OILY 
BANK A WASTE 

it4 MTERS) TREATMENT 

NO. t SCALE PIT a.-_.._...._-,...' 
i-

__, OUTFALL 

HOT 2f f 

S  P FILTER % 
BANK B 

TO 
TO NORTH 

R {t4 F~.TERSf r 	 lAGOON  
POLYMER OLfTFALL 

fff 

FILTER 
BANK C 

!40.2 Sk:ALK PR' I14 FIt.TERZj 

1 ~ 

--------.----J  

SA0$WASH 

OVERFLOW TO  PROCESS WATER 

SCFSE Pfr SLUOGES FROM OILY 

INTERCEPTOR 
WASTETREATME.NT 

EMERGENCY 
OVERFLOW TO 

CENTRATE NO.2 SCALE PR 

POLYMER _ _ _ _ -- 	
•~•.~,•.- ~.• .•• "..~ CENTRIFUGE 't 1AW 

g 	l'F CKENER 
TANK Hzbw 1 DEWATERED i 

r 

SLUDGE t 
TOLANDFILL € Ftr9LQZE 1O- 94tNHSM 67P.J3ftt 

FILTER PLANT PROCESS 
FLOW DIAGRAM  

Figure 9 : Flow Diagram of Internal Outfall 111 

The North Lagoon also accepts wastewater from Internal Outfall 211, non-contact cooling water, 
storm water, and groundwater from basement sumps before discharging out Outfall 012. 

Internal Outfall 211 is the discharge monitoring location for the Oily Wastewater Treatment Plant 
(OWTP), which serves the No. 3 Cold Mill Complex. The No. 3 Cold Mill Complex includes the 
No. 3 hydrochloric acid pickling line, the No. 3 five-stand tandem cold reduced sheet mill 
(CRSM) and the No. 3 direct application temper cold rolling mill. The OWTP is located adjacent 
to the HSM filter plant. The OWTP consists of a clarifier for gravity separation of free oil and 
suspended solids, a flash mix tank for aeration of acid rinse water and addition of ferric chloride, 
caustic neutralization for pH control, a flocculation tank, and two dissolved air flotation (DAF) 
units for final separation of oil, suspended solids, and metals. The effluent from the DAF units is 
discharged to the North Lagoon via Internal Outfall 211 and has an average discharge of 
approximately 2.24 MGD. A flow diagram showing the discharges from Internal Outfall 211 is 
included as Figure 10. 

The permittee requested during the application process that another monitoring point be established 
that included the summation of mass loadings at Internal Outfalls 111 and 211. Because the 
wastestreams from each treatment system has the ability to comingle, Internal Outfall 411 is 
incorporated as the summation of 111 and 211. Please refer to Section 5.2 of this Fact Sheet for 
more information. 

11 

EXHIBIT 6



USED 041 10 ON-SITE OUTFALL 
•RECLAMATION ? it 

Olt 
OILY WASTEWATER STORAGE 

FROM ROILING TANK ACID RINSE WATER UTfALE 
OPERATIONS PFCKUNG FROM ROLLING 2!f LINE OPERATIONS PICKLING 

U NOl 
FLOTATOR 	 TO NORTH 

OILY WASTEWATER PROCESS i 	 LAGOON 

FROM &4' Hid CNLY AIR R  
WASTE SUMPS ——  

FeCI 	CAUSTIC 	 POLYMER 
1 

CENTRATE FROM - 
3 

CENTRIFUGE 
CLARIFIER 

FL45H  
mix 	FLOCCULATION NO. 

TANK 	 TAt C 	I I 	ROTATOR  

ROTATOR LUGG -......_____.._...,.,.-_-....-,.. 
BACKWASH 

	
SKW04NGS 

FROM 	 ,OVERFLOW TO 	_ eCENTRATE TO 

FILTER PLANT 	III SCALE PIT 	 THICKENER 

POMER LY 	 DEWATERED 
Max 	 THICKENER I 	CENTRIFUGE 	 r  i SLUDGE r0 

PIT 	 TANK 	 p 	 LANDFILL 

EMERGENCY 
cNERROW To a------' 	

l 	 I 

40-2 SCALE PIT  

Figure 10: Flow Diagram of Internal Outfall 211 

The permittee shall have all the wastewater treatment facilities under the responsible charge of an 
operator certified by the Commissioner in a classification corresponding to the classification of 
the wastewater treatment plant as required by IC 13-18-11-11 and 327 IAC 5-22-5. In order to 
operate a wastewater treatment plant the operator shall have qualifications as established in 327 
IAC 5-22-7. The facility has been previously given a Class D industrial wastewater treatment 
plant classification and will remain a Class D classification. 

2.4 Changes in Operation 
This NPDES permit contains operations that have been incorporated at the facility since the 
previous permit cycle. These changes entail the moving of certain wastestreams to different 
outfalls and the addition of wastewater treatment plants with Internal Outfalls to monitor as such. 
Below is a summary of the additional wastestreams to each outfall. 

• Outfalls 003, 004, 005, 006, 007, and 008 have been eliminated. 
• Outfall 009 will include the effluent from a new wastewater treatment plant for 

the Blast Furnace/Sinter Plant Blowdown (adding Internal Outfall 509) that 
previously discharged via Outfall 011. 

• Outfall 010 will remain unchanged 
Outfall 011 will include two new wastewater treatment facilities for the existing 
effluents from the vacuum degasser wastestream (adding Internal Outfall 701), 

12 

EXHIBIT 6



and f r the continuous caster vastest rcam (adding Internal Outtall 702), and 
redirecting the Blast Furnace/Sinter Plant l3lowdown to Outftll 009 via Internal 
Outfall 509. 

• Out fall 0 ! has been incorporated into the permit to monitor discharges ofprocess 
uastewater:s from the I lot Strip Mill Filter Plant (Internal Outlall 111); the Oily 
Waste Treatment Plant lbr the Pickling and Cold Rolling operations and Hot Strip 
Mill oily-waste sumps (Internal Outlall 211), 

2.5 Facility Storm Water 
Site storm water is discharged at each outlall without treatment. Storm water monitoring 
requirements can be blond in Section 5.7 of this Fact Sheet. 

3.0 PERMIT HISTORY 

3.1 Compliance history 
A review of the computerized database for tracking permit compliance found effluent violations 
for zinc 112/07; 1/08; 2/08; 3/08: 11/081 and lead [4/08] at Outfall 011 for the previous three 
years [ 12/07-12/10]. There are no current or pending enforcement actions regarding NPDES 
permits at this facility. 

The Indiana Harbor Ship Canal originates at the confluence of the East and West Branches of the 
Grand Calumet River. It runs north for two miles where it is joined by the Lake George Canal. 
The Indiana Harbor Ship Canal then runs two miles northeast to the Indiana Harbor. The Indiana 
Harbor runs one mile to the north before emptying into the open waters of Lake Michigan. The 
receiving streams for this facility are the Indiana Harbor Ship Canal downstream of the Lake 
George Canal, the Indiana Harbor, and Lake Michigan. The Q 7, ro  low flow value of the Indiana 
Harbor Ship Canal is 352 cfs and shall be capable of supporting a well balanced, warm water 
aquatic community and full body contact recreation in accordance with 327 IAC 2-1.5-5. 

The permittee discharges to a waterbody that has been identified as a high quality water of the 
state within the Great Lakes system. The Indiana Harbor Ship Canal is a tributary to the Indiana 
portion of the open waters of Lake Michigan. The Indiana portion of the open waters of Lake 
Michigan is designated in 327 IAC 2-1.5-19(b)(2) as an Outstanding State Resource Water 
(OSRW). Discharges to tributaries of OSRWs are subject to the antidegradation implementation 
procedure for OSRWs in 327 IAC 5-2-11.7(a)(2). 

In addition to OSRW antidegradation implementation procedures, the Indiana Harbor Ship Canal 
is subject to other NPDES requirements specific to Great Lakes system dischargers under 327 
IAC 2-1.5 and 327 IAC 5-2-11.2 through 327 IAC 5-2-11.6. These rules address water quality 
standards applicable to dischargers within the Great Lakes system and reasonable potential to 
exceed water quality standards procedures. 

As required by 327 IAC 5-2-11.3(b)(2), language in this renewed permit specifically prohibits the 
permittee from undertaking deliberate actions that would result in new or increased discharges of 
BCC's or new or increased permit limits for non-BCC's, or from allowing a new or increased 
discharge of a BCC from an existing or proposed industrial user, without first proving that the 
new or increased discharge would not result in a significant lowering of water quality, or by 
submission and approval of an antidegradation demonstration to the IDEM. 

13 

EXHIBIT 6



4.1 Receiving Stream Water Quality 
The ltt<li;tna I larhor and Ship ('anal is listed un Indiana's 2010 i0(d) List of"In ► paired Waters for 
/. c./i. oil and grease, inilpaired biotic ctmmiunities, and P('l3's ill fish tissue. The Lake 
;Michigan shoreline cast and west ofthc Indiana I larhor ('anal is listed for mercury and PCB's in 
fish tissue. A I M1)1, report has not been completed fiir the Indiana I larhor Ship Canal, 

5.0 PERMIT LIMITATIONS 

Two categories ofeffluent limitations exist for NI'DI :S permits: 1) Technology based effluent 
limits, and 2) Water quality based effluent limits. 

Technology based effluent limits are developed by applying the national effluent limitation 
guidelines (I-I.(is) established by FPA for specific industrial categories. I echnoloay based 
effluent limits were established to require a minimum level of treatment for industrial or 
municipal sources using available technology. In the absence of federally promulgated guidelines 
effluent limits can also he based upon BPJ. Technology based limits are the primary mechanism 
of control and enforcement of water pollution under the CWA. Technology based treatment 
requirements under section 301(b) of the CWA represent the minimum level of control that must 